
2022 ANNUAL WASTEWATER TREATMENT SYSTEM 

SUMMARY REPORT  

Drumbo Wastewater Treatment Plant 

1. GENERAL INFORMATION

Oxford County (the County) prepares a report summarizing wastewater treatment 

operation and treated effluent discharge quality for every municipal wastewater 

treatment plant (WWTP) annually. The reports detail the latest effluent quality testing 

results and quantity statistics, and any non-compliance conditions that may have 

occurred for the previous year. They are available for review by the end of March on the 

County website at http://www.oxfordcounty.ca/waterwastewater or by contacting the 

Public Works Department. 

All efforts have been made to ensure the information presented in this report is as 
[...]
Several projects were undertaken in 2022 to eliminate Bypass/Overflows in 

conformance with Procedure F-5-1:  

 Sanitary lateral pipe repairs were completed on John Street in 2022, to reduce 

inflow and infiltration into the wastewater collection network   

 A manhole structure on John Street was repaired to correct a runoff ponding 

issue 

 A portion of the Williams Street sanitary forcemain was replaced and upsized (to 

300 mm) through the Southridge Estates development 

 Continued into 2023, Williams Street sewage pump station Class EA and 

conceptual design work 

 

4. MAINTENANCE OF WORKS  

The operating and maintenance staff at the Tavistock WWTP conducts regularly 

scheduled maintenance of the WWTP equipment. The WWTP utilizes a database 

system known as Cartegraph to issue work orders and maintain records for regular 

maintenance and repair at the WWTP.  

The Limited Operational Flexibility for modification to the Tavistock WWTP was not used 

in 2022. 

5. MONTIORING EQUIPMENT MAINTENANCE AND CALIBRATION 

The calibration of flow meters is conducted yearly by Indus-Controls Inc. in accordance 

with the requirements of the ECA.  The records are kept on-site at the WWTP. 

All other operational monitoring equipment calibration records are kept on-site at the 

Tavistock WWTP. 

6. INSPECTION, PILOTS, AND TRIALS 

The MECP did not conduct an inspection of the Tavistock WWTP in 2022. The MECP 

inspections typically occur on a 3-year schedule. 



 

 

The Ministry of Environment and Climate Change Canada conducted an inspection of 

the Tavistock Wastewater Treatment Plant at the OCAB on August 11, 2022. The 

County voluntarily provided operational documentation for the 2017 – 2021 reporting 

years. The results of the inspection concluded, as part of the Fisheries Act, the County 

was to conduct Acute Lethality Testing on effluent meeting or exceeding an average 

daily effluent flow volume of 2500m3/d (this volume occurred in 2019 and 2021).  

As a result of the inspection, the County agreed to perform Acute Lethality Testing in 

the minimum sampling frequency (3 samples) in the remainder of the 2022 reporting 

year and in future years when required. In addition to Acute Lethality Testing, the 

County was to review and update administrative information in the Environment Canada 

Reporting Information System.  

The County provided the results of the Acute Lethality Testing and has updated the 

Reporting Information System, The Ministry of Environment and Climate Change 

Canada required no further action by the County. 

The results of the Acute Lethality Testing are as follows;  

Date Test Organisms  
Remaining 

Organisms  
Lethality  

August 11, 2022 10 10 0.0% 

October 12, 2022 10 10 0.0% 

December 19, 2022 10 10 0.0% 

 

WWTP Capacity Re-rating 

An application to increase the rated capacity of the Tavistock WWTP was submitted to 

the MECP in 2021 based on strong historical performance, recent aeration upgrades to 

enhance treatment, and alignment with the rated capacity of the Tavistock water 

system.  The re-rating was approved by the MECP in March of 2022, increasing the 

WWTP rated capacity from 2,525 m3/day to 2,935 m3/day. 
 

Municipal Class Environmental Assessment Study 

In response to future growth in the Village of Tavistock, and associated projected 
increases in Tavistock WWTP flow rates, the County will initiate a Class EA Study for 
capacity expansion of the Tavistock WWTP in 2023.  The study will determine the most 
cost-effective, environmentally sound, and sustainable approach to expand the 
Tavistock WWTP to meet the wastewater servicing needs of the community. The study 
is expected to be completed in 2024. 
  



 

 

APPENDIX A:  GRAPHS OF 2022 DISCHARGE PARAMETERS VS. EFFLUENT 

DISCHARGE LIMITS 

Tavistock WWTP Influent, Monthly Average Daily Flow (1000 m3/d), 2022 
 

  

  
 
 
 

 
Tavistock WWTP Effluent, Monthly Average Daily Flow (1000 m3), 2022 
 

  

  
 
 
 

1.698

2.029

2.415

2.146
1.986

1.797 1.738 1.801
1.665 1.679 1.667

1.813

0.000

0.400

0.800

1.200

1.600

2.000

2.400

2.800

3.200

3.600

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

In
fl

u
e
n

t 
F

lo
w

 (
1
0
0
0
 m

3
/d

)

Month

Average Influent (1000 m³/d)

Plant Capacity 2.935 (1000 m³/d)
Design Criteria 2.935 (1000 m3/day)

4.300

5.300
5.600

4.500 4.530

1.700

0.400
0.115

0.350

1.900

2.660

4.010

0.000

1.000

2.000

3.000

4.000

5.000

6.000

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

E
ff

lu
e

n
t 

F
lo

w
 ,
 (

1
0

0
0

 m
3
/d

)

Month

Effluent Average (1000m³/d)

Effluent Flow Criteria (1000 m³/d)



 

 

Tavistock WWTP Effluent, Monthly Average CBOD5 (mg/L), 2022 
 

    
 
Tavistock WWTP Effluent, Monthly Average TSS (mg/L), 2022 
 

    
 

2.8 2.5

3.7

2.5 2.3 2.0 2.0 2.0 2.0 2.0 2.0 2.0

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

16.0

18.0

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

E
ff

lu
e
n

t 
C

B
O

D
5

(m
g

/L
)

Month

CBOD5 (mg/L)

CBOD5 Criteria (mg/L)
Criteria 15 (mg/L)

2.6 2.7

4.0
4.8

3.8
3.0

2.6
3.0 3.3

4.3

2.8 2.7

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

16.0

18.0

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

E
ff

lu
e
n

t 
T

S
S

 (
m

g
/L

)

Month

 TSS   (mg/L)

TSS Criteria (mg/L)
Criteria 15 (mg/L)



 

 

Tavistock WWTP Effluent, Monthly Average Ammonia (mg/L), 2022 
 

    
 
Tavistock WWTP Effluent, Monthly Average Total Phosphorus (mg/L), 2022 
 

 
    

1.5

4.0
3.7

1.8

0.4 0.5 0.1 0.1 0.1 0.1 0.1
0.5

7

10

8.5
8

1 1 1 1 1 1 1

3

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

E
ff

lu
e
n

t 
A

m
m

o
n

ia
 (

m
g

/L
)

Month

 AMMONIA     (mg/L)

NH3-N Criteria (mg/L)

NH3-N Criteria (mg/L)

Criteria 1.0 (mg/L)

0.1
0.2

0.2
0.2

0.1 0.2
0.1 0.1 0.1 0.1

0.1 0.1

0.0

0.2

0.4

0.6

0.8

1.0

1.2

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

E
ff

lu
e
n

t 
T

P
 (

m
g

/L
)

Month

 TOTAL P.  (mg/L)

TP Freezing Criteria (mg/L)

TP Non-freezing Criteria (mg/L)

Freezing Criteria 0.8 (mg/L) Freezing Criteria 0.8 (mg/L)

Non-freezing Criteria 0.5 (mg/L)



 

 

2022 ANNUAL WASTEWATER TREATMENT SYSTEM 

SUMMARY REPORT  

Thamesford Wastewater Treatment Plant 

1.  GENERAL INFORMATION 

Oxford County (the County) prepares a report summarizing wastewater treatment 

operation and treated effluent discharge quality for every municipal wastewater 

treatment plant (WWTP) annually. The reports detail the latest effluent quality testing 

results and quantity statistics, and any non-compliance conditions that may have 

occurred for the previous year. They are available for review by the end of March on the 

County website at http://www.oxfordcounty.ca/waterwastewater or by contacting the 

Public Works Department. 

All efforts have been made to ensure the information presented in this report is as 

accurate as possible. 

If you have any questions or comments concerning the report, please contact the 

County at the address and phone number listed below or by email at 

wastewater@oxfordcounty.ca. 

 

Wastewater Treatment Plant:    Thamesford WWTP 

Wastewater Treatment Plant Number:  120002601 

Environmental Compliance Approval (ECA): 7320-AUQM53 (June 4, 2018) 

Reporting Period:     January 1, 2022 – December 31, 2022 

 

Wastewater Treatment Plant Owner & Contact Information: 

Oxford County Public Works Department - Wastewater Services  

P.O. Box 1614 

21 Reeve Street 

Woodstock, ON N4S 7Y3 

Telephone: 519-539-9800 

Toll Free: 866-537-7778 

Email:  wastewater@oxfordcounty.ca

  

http://www.oxfordcounty.ca/waterwastewater
mailto:wastewater@oxfordcounty.ca
mailto:wastewater@oxfordcounty.ca
mailto:wastewater@oxfordcounty.ca


 

 

1.1 System Description 

The Thamesford WWTP is a Class II rated treatment facility, as defined by Ontario 
Regulation (O.Reg.) 129/04, which provides wastewater treatment for the Village of 
Thamesford.  The Thamesford WWTP is an extended air activated sludge plant 
equipped with tertiary sand filters.  The nominally separated wastewater collection 
system includes 4 sewage pumping stations (SPS), 18.7 kilometers of sanitary gravity 
sewers, 1 kilometer of sanitary forcemain sewers and 0.6 kilometers of sanitary low 
pressure sewers. 
 
The incoming wastewater is screened and then treated in the extended aeration 
system.  From there the flow enters into a secondary clarifier where the settled activated 
sludge is either returned or wasted and the supernatant flows to a sand filter, prior to 
disinfection and direct discharge to the Middle Thames River.  Wasted biosolids are 
processed/stabilized in the aerobic digester, and routinely transported to the Ingersoll 
WWTP for dewatering.   
 
For purposes of calculating loading to the Middle Thames River, the treated effluent flow 
is measured at the Parshall flume located after the stilling well just before discharge to 
the re-aeration chamber and the Middle Thames River. The flow readings used to 
apportion the loading to the plant is from two meters: one on each lift station.  The 
influent and all other meters are calibrated annually.   
 
A standby generator is available to run the onsite lift stations and a blower in the event 
of a power failure. The system is maintained by licensed wastewater system operators 
and licensed mechanics that operate, monitor, and maintain the treatment equipment, in 
accordance to the regulations, and collect samples as required by the ECA.  Alarms 
automatically notify operators in the event of failure of critical operational requirements.   
 

The Thamesford WWTP is located at 10 Middleton Street, Thamesford, Ontario, with 
the Facility description provided below. 

 

1.2  Major Expenses 

In 2022, the Thamesford WWTP had forecasted operating and maintenance 
expenditures of approximately $669,000.  
 

Facility Thamesford WWTP 

Design Capacity 2,500 m3/d 

2022 Average Daily Flow 525 m3/d 

2022 Maximum Daily Flow 859 m3/d 

2022 Total Volume of Wastewater 191,557 m3/year 



 

 

In addition to regular operational and maintenance expenditures, Capital Improvement 
Projects for the Village of Thamesford were forecasted at $410,000 which included 
improvements to the wastewater collection system and the Thamesford WWTP.  
 
Capital Improvement Projects included: 

 $150,000 for design of a headworks, screening and aeration upgrade 

 $163,000 for facilities upgrades 

 $97,000 for the replacement of general operating equipment  
  

Capital Improvement Projects for all systems included: 

 $625,000 to develop Countywide SCADA Master Plan for all wastewater systems  

 $150,000 to develop Countywide Wastewater Servicing Master Plan for all 

wastewater systems 

 

SUMMARY AND INTERPRETATION OF MONITORING DATA 

2.1.   Effluent Quality Assurance and Control Measures   

Sampling Procedure 

Influent samples are taken from sampling ports located in-line after the influent pumps.  
A 24-hour composite sampler is taking an influent sample every 15 minutes for a 24-
hour period concurrent with effluent sampling.  
 
In 2022, effluent samples were taken using a 24-hour composite sampler set to take a 
sample every 15 minutes for 24 hours.  Samples were drawn from a stilling well prior to 
the Parshall flume immediately before the discharge.  Total residual chlorine (TRC) 
samples are taken from the stilling well prior to the Parshall flume.  The stilling well 
follows the chlorination and de-chlorination chambers.  The pH of the final effluent 
composite sample is also measured. 
 
Following the Parshall flume, effluent flows through a discharge pipe and drops 
approximately 0.75 m into a discharge well, where dissolved oxygen (DO) samples are 
taken.  This discharge well aerates the effluent prior to discharge to the River, as 
reflected in the DO sample results. 
 
Laboratory and Field Testing 

A licensed laboratory is used for analysis of any results used for determination of 

compliance except for TRC, DO, temperature and pH which are tested in the field.  SGS 

Lakefield Research Ltd. performs all laboratory analyses.  All other information 

generated in-house is used for process control, the results of which are not included in 

this report. 

  



 

 

2.2  WWTP Performance and Effluent Quality 

Final Effluent Compliance Limits 

Compliance limits are defined as the maximum effluent concentrations permitted for a 
given parameter set by the Ministry of Environment, Conservation and Parks (MECP).  
Compliance limits are detailed within each WWTP ECA.  The limits are determined to 
prevent impairment to the receiving water body quality.  The Owner is legally obligated 
to operate and maintain the treatment system to ensure the compliance limits are 
achieved.  
 
The Thamesford WWTP provided effective treatment in 2022, and was 100% in 
compliance with all its regulatory limits for all effluent discharged from the WWTP. 
 
Influent Streams and Effluent Streams 

There was no single laboratory pH result for the effluent outside the discharge limit of 6 - 9.5 in 
2022.   
 
Staff tests TRC in the treated effluent several times per week; well in excess of the required 
weekly testing frequency.  In 2022, the monthly average results at all times met the Monthly 
Average TRC limit of 0.02 mg/L or less and, therefore, were in compliance.   
 
The Thamesford WWTP met all its effluent loading limits required within the ECA. 
 
Graphs of discharge parameters versus effluent discharge limits are included in this report in 
Appendix A. 
 
Influent wastewater characteristics and effluent discharge values are presented in the tables 
below. 
 

Influent Wastewater Characteristics 

Parameter Concentration mg/L Loading kg/d 

BOD5 210 110 

Total Suspended Solids 

(TSS) 

262 138 

Total Phosphorus (TP) 5.5 3 

Total Kjeldahl Nitrogen (TKN) 50.4 26 

Oil and Grease 34 18 

 



 

 

Effluent Parameter 
Sample 

Frequency 

ECA Effluent 

Limit 

(Monthly 

Average) (mg/L 

unless otherwise 

indicated) 

Monthly 

Average 

Result Min-

Max (mg/L 

otherwise indicated) 

Percentage 

Removal 

CBOD5  (May 01 to 

November 30)  
weekly 10 2.0 – 2.8 98.7 – 99.0 

CBOD5 (December 01 to 

April 30) 
weekly 15 2.0 – 5.0 97.6 – 99.0 

TSS  (May 01 to November 

30) 
weekly 10 2.5 – 6.5 97.5 – 99.0 

TSS (December 01 to April 

30) 
weekly 15 3.1 – 7.3 97.2 – 98.8 

TP (May 01 to November 30) weekly 0.20 0.03 – 0.1 98.2 – 99.4 

TP (December 01 to April 30) weekly 0.50 0.04 – 0.08 98.5 – 99.3 

Total Ammonia 

Nitrogen (May 1 to 

November 30) 

weekly 2.0 0.1 – 0.2 
-- 

Total Ammonia 

Nitrogen (Dec. 1 to April 30) 

weekly 5.0 0.1 – 2.3 
-- 

Total Residual 

Chlorine 

weekly 0.02 0.00 
-- 

E. coli weekly 

200 

organisms/100 

mL 

(monthly Geometric 

Mean Density) 

2 – 16 

organisms/100 

mL (monthly 

Geometric Mean 

Density) 

-- 

pH any single sample weekly 6.0 - 9.5 6.40 – 7.54 -- 

Dissolved Oxygen  weekly 5 and above 6.92 – 8 -- 

 

2.3 Final Effluent Design Objectives 

Final Effluent Design Objectives (objectives) are non-enforceable effluent quality values 
which the Owner is obligated to use best efforts to strive towards achieving on an 
ongoing basis.  These objectives are used as a mechanism to trigger corrective action 
proactively, and voluntarily, before environmental impairment occurs and before the 
compliance limits are exceeded. 



 

 

 
All effluent discharge objectives listed in the WWTP ECA were met with the exception of 
the single sample and monthly average effluent objective exceedances that are 
summarized below.  
 
The WWTP experienced difficulty meeting the TSS objective during the months of 
February and March as a hole was found in one of the WWTPs sand filters.  The filter 
was taken off line, emptied and repaired.  Later in the year (November) the filter was 
again taken out of service to perform an additional repair, leading to increased TSS 